Transcription

O-320-A2B, -A3B SeriesIllustrated Parts CatalogAugust 2011PC-203-1 2011652 Oliver StreetWilliamsport, PA 17701

O-320-A2B, -A3B Series Illustrated Parts CatalogO-320-A2B, -A3B Illustrated Parts CatalogLycoming Part Number: PC-203-1 2011 by Avco Corporation. All Rights Reserved.Lycoming and “Powered by Lycoming” are trademarks or registered trademarks ofLycoming.Lycoming Engines is a division of Avco CorporationAll brand and product names referenced in this publication are trademarks or registeredtrademarks of their respective companies.For additional information:Mailing address:Lycoming Engines652 Oliver StreetWilliamsport, PA 17701 U.S.A.Phone:Factory:570-323-6181Sales Department: 570-327-7278Fax:570-327-7101Lycoming’s regular business hours are Monday through Friday from 8:00 A.M.through 5:00 P.M. Eastern Time (-5 GMT)Visit us on the World Wide Web at:http://www.lycoming.com 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco CorporationRecord of RevisionsPage iiiAugust 2011

O-320-A2B, -A3B Series Illustrated Parts Catalog********NOTICE********This parts catalog is the first of eight other forthcoming parts catalogs associated with O-320 enginemodel series as shown in the table below.Parts Catalog NumberEngine ModelsPC-203-1O-320-A2B, -A3BPC-203-2O-320-A2C, -A2DPC-203-3O-320-E1A, -E2APC-203-4O-320-E1F, -E2FPC-203-5O-320-E2B, -E2CPC-203-6O-320-E2D, -E3DPC-203-7O-320-E2GPC-203-8O-320-E2H, -E3HNOTE: Service documents override parts information in this document.RECORD OF REVISIONSRev No.Record of RevisionsPage ivAugust 2011Issue DateInitialsInsertion DateEffectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engine is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogThis page intentionally left blank.Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco CorporationRecord of RevisionsPage vAugust 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogLIST OF EFFECTIVE PAGESCh-Se-SuPagesDateCh-Se-SuPagesDate24-20 . 0-3 . 08/1173-10 .44-47 . 08/1172-20 . 4-13 . 08/1174-20 .48-51 . 08/1172-30 . 14-25 . 08/1180-10 .52-53 . 08/1172-50 . 26-29 . 08/11Service Kits .54-57 . 08/1172-60 . 30-43 . 08/11Numerical Index .58-61 . 08/11Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco CorporationList of Effective PagesPage vAugust 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogThis page intentionally left blank.List of Effective PagesPage viAugust 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engine is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogTABLE OF CONTENTSSubjectCh-Se-SuPageDateFrontalRecord of Revisions . . iii . 08/11List of Effective Pages. . v . 08/11Table of Contents . . vii . 08/11Introduction . . ix . 08/11Abbreviations and Acronyms . . xii . 08/11Oversize and Undersize Part Listing . . xv . 08/11Reciprocating Engine 72-00Electrical Power 24-00AC Generation . 24-201. Alternator-Mounting-and-Attaching-Parts (12V., 40, 50, 60 Amp. Only) . 0-1 . 08/112, lts). 2-3 . 08/11Reciprocating Engine 72-00Power Section . 72-201. Crankcase-Assembly . . 4-5 . 08/112. Crankcase-Related-Parts . . 6-7 . 08/113. Crankshaft-Assembly-and-Related-Parts . . 8-9 . 08/114. aft . 10-11 . 08/115. Crankcase-Attaching-Parts . . 12-13 . 08/11Cylinder Section . 72-301. Connecting-Rods,-Pistons-and-Ring-Assemblies . . 14-15 . 08/112. Cylinder-Assembly . . 16-17 . 08/113. Valve-Assembly-and-Related-Parts . . 18-19 . 08/114. Cylinder-Related-Parts . . 20-21 . 08/115. Cylinder-Head-Drain-Tubes and -Intercylinder-Cooling-Baffles . 22-23 . 08/116. Intake-Pipes-and-Attaching-Parts . . 24-25 . 08/11Lubrication System . 72-501. Oil-Level-Gage-and-Propeller-Governor-Oil-Line. . 26-27 . 08/112. Oil-Sump-Assembly-and-Oil-Suction-Screen . . 28-29 . 08/11Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco CorporationTable of ContentsPage viiAugust 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogSubjectCh-Se-SuPageDateAccessory Drives . 72-601. Accessory-Housing-Assembly . . 30-31 . 08/112. Parts . 32-33 . 08/113. Fuel-Pump-Assembly-and-Attaching-Parts . . 34-35 . 08/114. Propeller-Governor-Drives-and-Covers . . 36-37 . 08/115. Vacuum-Pump-Drive-and-Cover . . 38-39 . 08/116. Vacuum-Pump-Drive-Cover . . 40-41 . 08/116. Oil-Cooler-Bypass-and-Oil-Pressure-Screen . . 42-43 . 08/11Engine and Fuel Control 73-00Fuel Distribution . 73-101. Carburetor Assembly . . 44-45 . 08/112. Priming-Lines . . 46-47 . 08/11Ignition Distribution System 74-00Distribution . 74-201. s . 48-49 . 08/112. Alternator-Assembly-and-Belt . . 50-51 . 08/11Starting 80-00Cranking . 80-101. Starter-Motor-and-Attaching-Parts . . 52-53 . 08/11Back SectionService Kit Section . . 54-59 . 08/11Numerical Index . . 60-63 . 08/11Table of ContentsPage viiiAugust 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogINTRODUCTIONDO NOT USE THIS CATALOG AS AN ASSEMBLY OR INSTALLATIONDOCUMENT. THIS CATALOG MUST ONLY BE USED TO IDENTIFY PARTS INCONJUNCTION WITH THE APPLICABLE OVERHAUL MANUAL.Purpose of this CatalogThis Illustrated Parts Catalog (IPC) contains a complete list of spare parts for the Lycoming O-320A2B, -A3B wide cylinder flange model engines.How to Use this CatalogThis catalog is based on the Air Transport Association (ATA) Spec100 format. In order to clarifyillustrations, Lycoming has taken discretion to classify non-system related assemblies andcomponents in the same chapters, because they are physically connected.This catalog is frequently updated by Service Bulletins (SB) and Service Instructions (SI). Theupdated information will be incorporated into subsequent full revisions of this catalog.The ATA two element numbering system provides consistency throughout various manuals. Thebottom of each page (beyond the frontal section) contains a two element number (##-##). In the twoelement numbering, the first two digits represent a chapter, and the next two digits subdivide thematerial into a more specific section.The ATA 100 format specifies the subject matter for each chapter-section. According to the ATAStandardsk the following chapters apply to the O-320-A2B, -A3B Illustrated Parts Catalog.72 (Reciprocating Engine), 73 (Engine and Fuel Control), 74 (Ignition), and 76 (Engine Controls).EXAMPLE:74 — 20ChapterIgnitionNOTE:SectionDistributionSee the IPC Table of Contents for the sub-systems listed in each section.Numerical IndexThe Numerical Index is a single list of part numbers, names and their locations within the IPC. It isuseful for locating parts when you only know the number or name of the part.Description columnIndentation of a part name represents a lower level of assembly. Attaching parts have the sameindentation level and are listed below the parts grouping or assembly they attach to. This column isoften referred to as the “Nomenclature” on other ATA Spec manuals.Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco CorporationIntroductionPage ixAugust 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogUnits per Assembly ColumnWhere more than one assembly exists, this column contains the quantity of a specific part requiredin the build sequence of only one next higher assembly. The letters “AR” represent “as required” forbulk items or non-illustrated select-from-range-parts. “RF” represents items listed for referencepurposes only.Cross Reference List of Manufacturer Parts to Standard Part NumbersVendor AccessoriesParts coverage of Vendor Accessories used on Lycoming engines are in the appropriate Vendor’sParts Catalog. A list of vendor’s addresses appears in the latest revision of Lycoming Service LetterNo. L114.Any reference in this document to the suppliers/part manufacturer’s product, by name, trademark,part number or other description is solely for the purpose of identification and does not indicate orinfer that Lycoming accepts responsibility for quality control and/or airworthiness of parts, which donot pass through the Lycoming quality control system.Environmental ComplianceLycoming is concerned with preserving the environment. Lycoming strongly urges engine ownersand repair/overhaul personnel to observe and comply with all federal, state, and local environmentalregulations when solvents, paint, fuel, oil, chemicals, or other consumables are used in operating,maintaining , or overhauling an engine component. Please share our concern for, and commitmentto a clean earth, clean water, and especially clean air for succeeding generations of flyers.IntroductionPage xAugust 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogPerspective of ReferencesIn this manual, all references to locations of various components will be designated as if viewing theengine from the rear (or anti-propeller) end. The front of the engine is considered to be the propellerend and the oil sump is considered to be on the bottom of the engine. Cylinders are numbered fromfront to rear with the odd-numbered cylinders on the right-hand side. The firing order for this engineis 1-3-2-4Top View of EngineEffectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco CorporationIntroductionPage xiAugust 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogHow to Order Parts and PublicationsAn Oversize and Undersize Parts List is included in the front section of this catalog, to aid inordering parts as necessary during overhaul.Although the information contained in this parts catalog is up-to-date at time of publication, usersare advised to procure current information through all Lycoming distributors or from the factory bysubscription. Refer to the latest revision of Service Letter No. L114 for subscription information.1. In order to expedite correct part shipments without delay:a. Always specify the model and serial number of your engine.b. Always specify the part number, nomenclature, and quantity required.The SB and SI documents are available from Lycoming distributors, or the factory, or bysubscription.Full Revisions of the Illustrated Parts Catalog are available from Lycoming distributors or thefactory.Every effort has been made in preparing this manual to ensure its accuracy. However, anycomments, suggestions, or corrections to this manual are welcome and must be directed in writingto:Technical Publications CoordinatorLycoming Engines652 Oliver StreetWilliamsport, PA 17701NOTE:The owner of the manual must give notification to the factory for a change of address.Additionally, Lycoming has a Customer Service Hot Line for information and assistance to owners,operators, and maintenance personnel which are servicing Lycoming engines.Call (570) 323-61818:00 A.M. – 5:00 P.M. EST (-5GMT)Monday – Friday. 2011 by Lycoming. “All Rights Reserved.” All Lycoming publications are to beconsidered copyrighted and may not be reproduced without permission o thecompany.IntroductionPage xiiAugust 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogABBREVIATIONS AND Fill.FillisterHHex.HexagonII.D.Inside DiameterNNo.NumberOO.D.Outside Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco CorporationAbbreviations and AcronymsPage xiiiAugust 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogThis page intentionally left blank.Abbreviations and AcronymsPage xivAugust 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogOVERSIZE AND UNDERSIZE PARTS LISTINGPart No.DescriptionP02.002P05.005Oversize (in.)P10 P15 P20 P30.010 .015 .020 .030P40.040P50.050Undersize (in.)M03 M06 M10.003 .006 HINGXXXXXXXXXXX* - Also available in P03 (.003 in.) oversize.NOTEWhen ordering oversize and undersize parts, be sure to specify the required oversize andundersize dimension along with the proper part number. For example, to order bearing P/N18D26098 bearing in .003 in. undersize, order P/N 18D26098-M03. Undersize code letter is“M” while oversize code letter is “P”. These letters are then followed by the numberdesignating the size in thousandths of an inch.Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco CorporationOversize and Undersize PartsPage xvAugust 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogAlternator Mounting and Attaching Parts (12V., 40, 50,60 Amp. Only)Figure 124-20Page 0August 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogELECTRICAL POWERFIGURE 1 – ALTERNATOR MOUNTING AND ATTACHING PARTS(12V., 40, 50, 60 AMP. ONLY)FigureItemCodePart NumberDescriptionUnits perAssemblyA2B107A19474BRACKET, Alternator1273383LOCKPLATE, 5/16 bolt x 1.0013LW-31-0.94BOLT, 5/16 x 15/16 long, hex. head2475380LINK, Alternator adjusting15STD-35WASHER, 5/16 plain16LW-31H0.75BOLT, 5/16-18 x 3/4 long, hex. head, drilled17STD-1727WASHER, Plain, 11/32 I.D. x 3/4 O.D.18LW-31H0.75BOLT, 5/16-18 x 3/4 long, hex. head, drilled1907F23268STRUT, Alternator support, 3/16 thick110LW-31H0.75BOLT, 5/16-18 x 3/4 long, hex. head, drilled111STD-690WASHER, 13/16 O.D. x 3/8 I.D. x 1/16 thick112AN6-14BOLT, 3/8-24 x 1-37/64 long, drilled113STD-690WASHER, 13/16 O.D. x 3/8 I.D. x 1/16 thick114STD-872NUT, 3/8-24 slotted115STD-713COTTER PIN, 3/32 diameter x 3/4 long116AN6-16BOLT, 3/8-24 x 1-27/32 long, hex. head11776534SHIM, 1-1/8 O.D. x 13/32 I.D. x .005 thick518STD-690WASHER, 13/16 O.D. x 3/8 I.D. x 1/16 thick119STD-872NUT, 3/8-24 slotted120STD-713COTTER PIN, 3/32 diameter x 3/4 long1Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco CorporationA3B24-20Page 1August 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogGenerator Mounting and Attaching Parts (Special Bolts)Figure 224-20Page 2August 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogELECTRICAL POWERFIGURE 2 – GENERATOR MOUNTING AND ATTACHING PARTS(SPECIAL BOLTS)FigureItemCodePart NumberDescriptionUnits perAssemblyA2B170419BRACKET, Generator2273383LOCKPLATE, 5/16 bolt x 1.0023LW-31-0.94BOLT, 5/16-18 x 15/16 long, hex. head4476028LINK, Generator adjusting15STD-35WASHER, 5/16 plain16LW-31H0.75BOLT, 5/16-18 x 3/4 long, hex. head17STD-1727WASHER, Plain, 11/32 I.D. x 3/4 O.D.18LW-31H0.75BOLT, 5/16-18 x 3/4 long, hex. head1*LW-31S1.91BOLT, 5/16-18 x 1-29/32 long, drilled1*LW-31S2.29BOLT, 5/16-18 x 2-9/32 long, drilled1STD-35WASHER, 5/16 plainAR11STD-1420NUT, 5/16-18 slotted212STD-68PIN, 1/16 diameter x 1/2 long2910ARA3BAR as required* Special bolts for Piper installations.Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation24-20Page 3August 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogCrankcase AssemblyFigure 372-20Page 4August 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogPOWER SECTIONFIGURE 3 - CRANKCASE L*11B20161-3SL-SP11B20161-3SLPart NumberDescriptionUnits perAssemblyA2BCRANKCASE ASSEMBLY KIT1CRANKCASE ASSEMBLY1A3BCRANKCASE ASSEMBLY KIT (Roller tappetengines)11CRANKCASE ASSEMBLY (Roller tappetengines)11275154STUD, 1/2-13 x 10-1/32 long22350-15STUD, 1/2-13 x 1-7/8 long88438-13STUD, 3/8-16 x 1-5/8 long1616538D-17STUD, 3/8-16 x 2-1/8 long, drilled11631C-12STUD, 5/16-18 x 1-1/2 long22731C-13STUD, 5/16-18 x 1-5/8 long118STD-557DOWEL, 1/2 dia. x 11/16 long, hollow229STD-514DOWEL, 5/16 dia. x 1/2 long221072706INSERT, 1/4-20 UNC x 3/8 long4411LW-13793STUD, 5/16-18 x 15/16 long, drilled111269796DOWEL, Crankshaft bearing22131102PLUG, 1/8-27 NPT, allen head6614STD-1339PLUG, 1/16-27 NPT, allen head44P*Lycoming proprietary part. Listed for reference purposes only, cannot be purchased.Refer to Service Kits Section for applicable Crankcase Assembly and Governor Thru-Stud Kit PartNumbers.Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation72-20Page 5August 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogCrankcase Related PartsFigure 472-20Page 6August 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogPOWER SECTIONFIGURE 4 - CRANKCASE RELATED PARTSFigureItemCode1Part NumberDescriptionUnits perAssemblyA2BA3B1028-BBALL, 11/16 diameter11*61084SPRING, Oil pressure relief valve11*68668SPRING, Oil pressure relief valve11*77467SPRING, Oil pressure relief valve11*LW-11713SPRING, Oil pressure relief valve11*LW-18085SPRING, Oil pressure relief valve11306E19769-1.25GASKET, 1-1/4 I.D., annular11477808VALVE ASSEMBLY, Oil pressure relief11518D26098BEARING, Crankshaft44618A26093BEARING, Crankshaft22LW-13792SEAL, Crankshaft oil11872075SEAL, Oil, 3/32 section x 15/32 I.D.22972091RING, Oil seal, 23/64 I.D. x 7/64 diameter221015B26064BODY, Hydraulic tappet8811LRT23381BODY ASSEMBLY, Hydraulic tappet (Rollertappet engines)8827*****Select spring to give a minimum of three threads exposed on adjusting screw to allow fieldadjustment. Reference latest revision of SSP-1776, Part I for spring identification.See latest revision of Lycoming Service Instruction No. 1324 for installation.Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation72-20Page 7August 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogCrankshaft Assembly and Related PartsFigure 572-20Page 8August 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogPOWER SECTIONFIGURE 5 - CRANKSHAFT ASSEMBLY AND RELATED PARTSFigureItemCode1*13B47024CRANKSHAFT ASSEMBLY**13B47022CRANKSHAFT ASSEMBLYPart NumberDescriptionUnits perAssemblyA2BA3B112STD-1065DOWEL, Stepped, 5/16-1/4 diameter113STD-1211PLUG, 2.00 diameter, expansion114LW-18921-SBUSHING, Propeller flange, long15LW-18817-SBUSHING, Propeller flange, long6LW-18922-SBUSHING, Propeller flange, short7LW-18815-SBUSHING, Propeller flange, short38LW-18816-SBUSHING, Propeller flange, short29SB 1513S19646GEAR, Crankshaft1110LW-18639LOCKPLATE, Crankshaft gear1111STD-2246BOLT, 5/16-24 x 1.00 long111276944SUPPORT ASSEMBLY, Starter ring gear168867SUPPORT ASSEMBLY, Starter ring gear176628SUPPORT ASSEMBLY, Starter ring gear174414SUPPORT ASSEMBLY, Starter ring gear13†SB*** †160882GEAR, Starter ring, 10/12 pitch172566GEAR, Starter ring, 12/14 pitch11Referencing Service BulletinCrankshaft Kit No. 05K22927 is available for O-320-A2B model engines.Crankshaft Kit No. 05K23732 is available for O-320-A3B model engines.Refer to latest revision of Service Bulletin No. 475 for proper installation.Use with 76628 and 74414 Support Assemblies.Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation72-20Page 9August 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogCrankshaft Idler Gears, Tachometer Drive and CamshaftFigure 672-20Page 10August 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogPOWER SECTIONFIGURE 6 - CRANKSHAFT IDLER GEARS, TACHOMETER DRIVE AND CAMSHAFTFigureItemCodePart NumberDescriptionUnits perAssemblyA2BA3B161544PLUNGER, Fuel pump, long11274996GEAR ASSEMBLY, Crankshaft idler, plain1174996GEAR ASSEMBLY, Crankshaft idler, plain2*377309BUSHING, Crankshaft idler gear1475072GEAR ASSEMBLY, Crankshaft idler11577309BUSHING, Crankshaft idler gear11676121117LW-18667118STD-2231RING, Internal retaining (13/16)119LW-13796SHAFT, Crankshaft idler gear2210LW-31H0.88BOLT, 5/16-18 x 7/8 long, hex. head, drilled3311STD-2168NUT, 5/16-18 NC-3 slotted shear1112LW-18840CAMSHAFT ASSEMBLY1115M23452CAMSHAFT ASSEMBLY (Roller tappet engines)11SPACER, Tachometer shaft, centering111376118*On engines without a fuel pump.SHAFT ASSEMBLY, TachometerPIN, 3/16 diameter x 2-11/32 longEffectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation72-20Page 11August 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogCrankcase Attaching PartsFigure 772-20Page 12August 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogPOWER SECTIONFIGURE 7 - CRANKCASE ATTACHING PARTSFigureItemCodePart NumberDescriptionUnits perAssemblyA2BA3B1LW-25-1.50BOLT, 1/4-20 x 1-1/2 long, hex. head882STD-8WASHER, 1/4 plain1919360803STRAP, Lifting114LW-25-1.75BOLT, 1/4-20 x 1-3/4 long, hex. head115LW-25-1.13BOLT, 1/4-20 x 1-1/8 long, hex. head336STD-160WASHER, 1/4 lock, internal teeth12127STD-1411NUT, 1/4-20 plain998LW-25S1.50BOLT, 1/4-20 x 1-1/2 long, drilled end339STD-8WASHER, 1/4 plain9910STD-2249NUT, 1/4-20 slotted3311STD-33WASHER, 3/8 plain3312AN960-616LWASHER, 3/8 plain (thin)1113STD-872NUT, 3/8-24 slotted1114AN6-34ABOLT, 3/8-24 x 3-19/32 long, hex. head2215STD-33WASHER, 3/8 plain2216STD-678WASHER, 3/8 lock, internal teeth2217STD-596NUT, 3/8-24 plain221876220STUD, 1/2-20 x 10-11/16 long44Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation72-20Page 13August 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogConnecting Rods, Pistons and Ring AssembliesFigure 872-30Page 14August 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogCYLINDER SECTIONFIGURE 8 - CONNECTING RODS, PISTONS AND RING ASSEMBLIESFigureItemCodePart NumberDescriptionCONNECTING ROD ASSEMBLYUnits perAssemblyA2BA3B44178030-S2LW-13923BUSHING, Connecting rod, upper44378027BOLT, Connecting rod884LW-12186NUT, Connecting rod bolt88518M26104BEARING, Connecting rod88675413PISTON, 7.00:1 compression ratio447LW-14078PIN, Piston44872198PLUG, Piston pin88974241RING, Piston compression881014H21950RING, Piston, oil44Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation72-30Page 15August 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogCylinder AssemblyFigure 972-30Page 16August 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogCYLINDER SECTIONFIGURE 9 - CYLINDER ASSEMBLYFigureItemCodePart NumberDescriptionCYLINDER ASSEMBLY, NitridedUnits perAssemblyA2BA3B441LW-12416272057SEAT, Intake valve44372058SEAT, Exhaust valve444P*76943GUIDE, Valve, intake445P*16R22126GUIDE, Valve, exhaust446P66796INSERT, Spark plug, 18-1.5 MM887STD-1353INSERT, No. 10-24 UNC x 3/8 long44831C-12STUD, 5/16-18 x 1-1/2 long88925C-8STUD, 1/4-20 x 1.00 long4410MS20823-6DELBOW, 45º, 3/8 flared tube441166610BUSHING, Rocker shaft1616121102PLUG, 1/8-27 NPT, allen head441377611GASKET, Exhaust flange4414STD-35WASHER, 5/16 plain8815STD-475WASHER, 5/16 lock, internal teeth8816STD-1410NUT, 5/16-18 plain88P*Lycoming proprietary part. Listed for reference purposes only, cannot be purchased.See latest revision of Service Instruction No. 1256 for service valve guides.Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation72-30Page 17August 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogValve Assembly and Related PartsFigure 1072-30Page 18August 2011Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation

O-320-A2B, -A3B Series Illustrated Parts CatalogCYLINDER SECTIONFIGURE 10 – VALVE ASSEMBLY AND RELATED PARTSFigureItemCodePart NumberDescriptionUnits perAssemblyA2BA3B117A23938VALVE, Intake44217B23936VALVE, Exhaust (rotator type)443LW-11795SPRING, Valve, inner884LW-11800SPRING, Valve, outer88565441SEAT, Valve spring, lower intake446LW-13323SEAT, Valve spring, lower exhaust447LW-10077SEAT, Valve spring, upper intake448LW-16475SEAT, Valve spring, upper exhaust (rotator type)44960009KEY, Valve, intake881017C21191KEY, Valve, exhaust (rotator type)881117C19386CAP, Valve stem, exhaust (rotator type)441215B26066PLUNGER ASSEMBLY, Hydraulic lifter881315B21319SOCKET, Hydraulic tappet881468987SHROUD TUBE ASSEMBLY, Push rod8815G23494SHROUD TUBE ASSEMBLY, Push rod(Roller tappet engines)8815LW-14995SPRING, Shroud tube4416LW-12272LOCKPLATE, Shroud tube4417STD-1411NUT, 1/4-20 plain441801L23459WASHER, 25/32 I.D. x 3/8 O.D. x 1/32 thick(Roller tappet engines)88LW-18661SEAL, Shroud tube8806A23493SEAL, Shroud tube (Roller tappet engines)8870310SEAL, Shroud tube8819*2021*****This seal is used on flat tappet engines only.This seal is used on both flat tappet and roller tappet engines.Effectivity: O-320-A2B, -A3B EnginesCopyright, Lycoming EnginesLycoming Engines is a division of Avco Corporation72-30Page 19August 2011

O-320-A2B, -A3B Series Illustrated Parts CatalogCylinder Related PartsFigure 1172-30Page 20August 2011Effectivity: O-320-A2B, -A3B Eng

O-320-A2B, -A3B Series Illustrated Parts Catalog August 2011 PC-203-1 652 Oliver Street Williamsport, PA 17701 2011